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5 d fith ZH 18650 (2S1P) 7.2V 3200mAh 23. 04%h
o2 AR Chinese
Name of Sample £ Li-ion Battery ZH 18650(2S1P) 7.2V 3200mAh 23. 04Wh
English
HBis 1124030671
Sample No.
ESvR Vs T TR A B A )
Consignor AEC Lighting Solutions Co., Ltd
A RSB R A
Manufacturer AEC Lighting Solutions Co., Ltd.
B A ik AT s AbrifE T )

Test method

ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3

] = - R Bl s A ERAET- M)
' ALY
FIR AT ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
=N : N &
f"" P Wit RN
RiPatakce Blue Plastic film shell
i ¥ S g=F 2024-03-25 At B 2024-03-29 ~ 2024-04-30
Accepted Date Test Date
ol B e BERLL ; B ; iRzl ; ol AN R fi ‘L."ﬁ‘j‘ﬂ"}ﬂiflﬂl}’&l{_.
= Altitude simulation, Thermal test,Vibration,S S L short
Test ltems circuit, [mpact, Overcharge, F m“c/qg" ({}-/sc%ﬂﬁ"
2R, R R ARG CARAFRAETF ) ST/SG/A &\f 1/Re ZoAneRarT §8. 3hmifk s
e =t
Ao 45 The sample has passed the test items of UN Manual {r)\qts
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38. 3
Conclusion
LA H W] (Date) :
&z ] A itk 2l Rechargeable Lithium Battery. /
Comment
Zeffan it / R B 4 Ly
Consignor 201801
Address Post Code
o2 TR Rt By
Approver: Checker: Compller
R%

Title:

B g %

4B (Head of New Energy Safety Department)
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R oL Za ] Ii
Name of Test Standard requirement or The .
No. tems Clause Number of Standard Test Result | Conclusion | Remark
‘ ST/SG/AC.10/11/Rev. T&Amend. 1 38.3 % | WpH% 1
1 Eﬁam 8T. 1 . See Appendix 1 L /
Altitude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 7T&Amend. 1 Section 38,3
Test T.1
?ﬁ(}-?‘ﬁﬁl/ﬁi}%%ﬂﬁ}?ﬁjﬁ @
ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 i m“ﬁ'ﬁ 2
2 Th mm{‘ﬁi t R]T.2 . See Appendix 2 e /
ermal tes UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
Test T.2
= ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 1 Rk 3 .
3 Vbﬁ%li] 1.3 L See Appendix 3 ‘3’1‘3 : /
1bration UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 Tyt
“JTest T.3 o i ) :
5, C/SAC 1L ev. T i P
}’P'EE 2 51731 . 1041 ev. 7 V,(Qn'r' vf : - -
4 Shock Kr.4 : See Appendi:s L /
S : Passed
by o DS Wxs o
5 BT, . A
External short UN Manual of Tests and Criteria See Appendix 5 P:;;fﬁed /
circuit ST/SG/AC. 10/11/Rev. 7&Amend. | Section 38.3
Test T.5
ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 LK 6
6 Iﬁit BT. 6 o See Appendix 6 Cr /
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 7&Amend, 1 Section 38.3
Test T.6
ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 & | GLIE 7
7 Ovi‘I?EEB BT.7 L See Appendix 7 A /
ercharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
Test T.7
BRAH CRRARET ]
g BEIHE g? gT/SG/AC.lO/] 1/Rev. T8Amend. 1 38.3 i\ | Wik 8 ‘ ot
Forced discharge [y 3 iteri See Appendix 8 = /
8€ |UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.8
ﬁmljﬂ{&%»ﬁ-‘ ) %ﬁiﬂfi:ZO’C—ZB"Cﬂ: ﬂ:ﬁi{ﬁ:’&:/ % o
Test Environment Ambient temperature:20°C-23°C;Ambient humidity:/%
Condition ‘
WA B ;
S OB Test Itemrh
Subcontracted Test FaxkE | B / R4 y
Condition Subcontracted | Name Post Code
Laboratory 3b 3k / 9,3 y
Address Tel

“\

-
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A5 | WRTR LM | FisoH
No. Name of Test Items | Altitude simulation
PoR #&%?‘é RIEH] Before R G After FERE P AR T
%5 Sample Status RE Fri & /& RE F# 9 /E | Mass Loss | Residual [FR&
Sample Mass ocv Mass ocv OCV  |Other
No. /g N g N % 1% Event
001 | joyoroimste o | 96.0099 | 8.38 | 96.0971 | 8.38 0.00 | 100.00 | O
002 | yereihl o | 95.9040 | 8.38 | 95.9033 | 8.37 0. 00 99.88 | o
003 | oyoroahl | 96.2099 | 8.28 | 96.2095 | 8.28 0.00 | 100.00 [ O
004 | joyeroerht | 95.9019 | 8.38 | 95.8991 | 8.38 0.00 | 100.00 [ ©
005 | ssoreroirre o | 9509223 834 |o950214| 834 0.00 .| 100.00 | ©
25CYCSER AL v T CEN e
006 |  550yC Fully charisd 9386 100.00 | ©
007 25C$gclgﬁﬁf§1;%gé 95. 9575 100.00 | ©
2o A~
008 | s5cve rudty ohas 5. 7901 100.00 | ©
")\—Ffl‘f FThis space intentio )

left blank

&ik: LR V-RA D-Kk R-E F-R K 0-RMA. LR, LMK, LKE. X,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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.23 . RAFA LA | BAR

No. Name of Test Items Thermal test

#e|  Hans |8 Befor BHE A | g5 4| S0 R4

Ny ~ 1)

%5 Sample Status RE |FHLAE RE | FEE| MassLoss| Residual [FE
Sample Mass ocv Mass oCcv OCV |Other

No. /g N g N 1% /%  |Event

ICYCSEA T

001 | joyepasirad . |96.0971 | 8.38 | 96.0913| 8.24 0.01 98.33 | o

002 | jyorose® ] 95.9033 | 8.37 | 958051 | 8.24 0.01 98. 45

003 | joyeircrdRl o | 96.2005 | 8.28 | 96.2004 | 821 0. 01 99. 15

004 | jyoruds® | 95.8991 | 8.38 | 95.8028 | 8.24 0.01 | 98.33

005 | psmororinfh | 95.9214 | 8.3¢ | 95.9129 0.

OjO0 |0 |O|OC}JO|O

25CYCsE %5

006 25CYC Fui‘l:; char, ek 1
25CYC5E 4 il .

007 25CYC Fuﬁy charged |’ 95. 9497
25CYCSERFEH, ., S

008 25CYC Fuﬁy charged. - |. 7% k e 95 78*62 &3

\| -~ «[This space intentionally' |~ "
AT EE left blank

HiE: LRk V-RA DR R-2A F-2£K -k, LRA. LK. LE. R&EK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




Lt T ReAR RIA PR
B PR - RS

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 3

NO. 1124030671

left blank

5/11
A5 ; RARALH | ®I)
No. Name of Test Items | Vibration
BE | HBRE BRI Before R Afer | 9055 | flawE | f4e
S5 Sample Status RE | FRELE| RE | FB9B/E |MassLoss| Residual | AE
Sample Mass ocy Mass ocv oCcv Other
No. /g v /g N 1% 1% Event
001 lcyécggﬁfﬁﬁged 96.0913 | 8.24 96. 1046 8. 24 0. 00 100. 00 0
002 mécgﬁﬁj‘?z,ﬁl;‘ixed 95.8951| 8.24 | 95.9087 | 8. 24 0. 00 100. 00 0
003 w,,gﬂ;gﬁfzggge . |96.2004 [ 821 96. 2142 .21 0. 00 100. 00 0
004 | | coroi®n o |95.8028| 8.24 | 95.9064 | 8.24 0.00 - | 100.00 | o
005 | e oR0ciesm o |es.9129| . 8.22 | 95.9278 .22 0.00 |:100.00 | o
25CYCHEAFEIL ’ —
006 25CYC Fulll-‘yhchaxt .22 0 100- 00 0]
007 zscsgc‘;gﬁ;%zggge 95. 9636 .22 100. 00 0
25CYCIEAR TN,
008 25CYC Fuf'iy chat} .22 100. 00 6]
j\—F'fE E-This space intentioﬂéii

&iE: L-#Rk V-RA D-ARKR R-A F-2X 0-Lk. LRA. LK. LKRE. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

L. et S R
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P55 s KRR E L AR M
No. Name of Test Items Shock
3 Bef A Aft
. HaRA X BT Before KRG After FERA |HAeE | 1
%% Sample St;us RE i LN RE F344, /& | Mass Loss | Residual AE
Sample P Mass ocv Mass OoCV OCV | Other
No. /g v /g N /% /% Event
001 | yoraerr® | 96.1046| 8.24 | 96.1031 | 8.24 0. 00 100.00 | o
002 | jopersEhl | 95.9087| 8.24 | 959001 | 824 0.01 100.00 | o
003 | yorrind o | 96.2142( 8.21 | 96.2050 | 8.21 0.01 0
004 | oypnsr s | 95.9064 | 8.24 | 95.9052 | 8.24 0.00 = 0
005 | psmroin® | 95/9218| 8. 95.9231 | 8.22 0.00 o
25CYCSELFEH ; B
006 |  5cyC Fully char 453 0
25CYCSE R R
007 25CYC Fuﬁy charge 95. 9617 0
25CYC5E R Fo i
008 | 250y Fully charee 957938 o
N e AThi intentionall
LF2E T e bk

Fik: LR V-RA DR R-3E P-RX 0-A#R. LRA. AEK. AKE. &K,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

| |
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<l 5 BB B LA SMGH o

No. Name of Test Items External short circuit
ot BERA R B R HE L .
Sample No. Sample Status Max. Extem/ethTemperature Other Event

001 1CY(12CIY’gﬁ3{FZ}EIEged 57.4 0

002 ICY(llcliﬁﬁ?zf‘liged 56. 4 o]

003 1CYéC§Sﬁ$cﬁhfrged 96.3 o)

004 1cvéczgﬁfzﬁiged 57.3 0

005 25C3(53C:‘8ﬁ;i\cﬁhfx:ged 56. 1 0

006 25C$gcggﬁ;£§§ged O EER BT

007 T

008 o
BFZEH

FE: D-MRHk R-KE F-RK 0-LMK. REK. LH&E.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

=3 A

At = Lo wa
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A5 6 RRRA LA |
No. Name of Test Items Impact
¥ o =g
oS H R SRR EREEA £RAL
Sample No. Sample Status ax. xtern/at emperature Other Event
1CYC S0%AE
009 1CYC 50% Capacity 21.9 0
1CYC 50%A &
010 1CYC 50% Capacity 60.9 0
1CYC 50%A&
011 1CYC 50% Capacity 22.5
1CYC 50%%¢4 '
012 1CYC 50% Capacity 22.3
1CYC 50%% &
013 1CYC 50% Capacity 22.2
014 25CYC BO%R -~
25CYC 50% Capacity
015 2563
016 25CYC 5
017 25CYC ;
018 25CYC 50%A &t
25CYC 50% Capacity
PLFE A This space intentionally left

blank

&iE: D-FR F-RX 0-AAKk. LARX.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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s . RRAA LA |

No. Name of Test Items Overcharge _
HRbh5 Bk A FHeR &
Sample No. Sample Status Other Event

019 1CYéC;Eﬁ?§;%ged ©

020 ICYéCEYTSﬁ??\Eged ©

021 ICYéclggﬁ?cﬁh?rged ©

022 ICYécggﬁfcﬁhiged ©

023 25C$’gclgﬁﬁfcﬁl;ﬁged ©
E— : ally left blank - e

&ik: DMk F-RK 0-RMKk. TEX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

IRV ;

L ="
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A5 8 K@ A B L AR B TR R
No. Name of Test Items Forced discharge
¥k ks £ E
Sample No. Sample Status Other Event
027 1CYC llsuylcljjé%i?cfl?arged 0
028 161C Pl 17?%&?&@(1 Y
029 1CYC 1F(iJYlCl]‘;E%1')\’él(:f‘arged 0
030 1CYC ﬁ%ﬁ?ﬁiﬁarged o
031 1CYC lF(ixchlj?%iﬁfc?arged 0
032 1cve ﬁyl(ijja_%l)?c?arged 0
033 TIOTCRERE |
034
036 1CYC 1Fcu1 Iy diﬁsic?ar;e; o
037 25CYC25FCquC17y¢6%iE(cEEarged 0
038 25CYC25F$1YICF;?%E(C?arged 0o
039 501G SF(LYICI%%i%:ES‘arged o
040 25cvc25FCquC§%iﬁ§cfarged 0
041 25CYC25I§LY1Cl§;ﬁ%i7§cEEarged o
042 25cvc25FCquC1?%iﬁ§cfarged 0
043 25CYC25P§1Y1C1%%i)§cEEarged o
044 ZSCYC%F(ilYlCla‘;E%\i}fcfarged 0
045 25CYC25£UY1%7?§i]§:?arged o
046 25CYCTEA L o

25CYC Fully discharged

#ik: DMK F-RK 0-RARIK. REXK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

N oamer TH M o 4
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